
Grand River Source Protection Area 

ASSESSMENT REPORT 

Chapter 14: City of Brantford 

Version 10 

July 29, 2025 



Grand River Source Protection Area Assessment Report 

July 29, 2025  TOC-1 

TABLE OF CONTENTS 

14.0 CITY OF BRANTFORD .................................................................................... 14-1

14.1 Brantford Water Treatment Plant ................................................................. 14-1

14.1.1 Intake Protection Zone - 1 ............................................................... 14-3

14.1.2 Intake Protection Zone - 2 ............................................................... 14-4

14.1.3 Intake Protection Zone - 3 ............................................................... 14-6

14.2 Vulnerability Assessment .......................................................................... 14-10

14.2.1 Managed Lands within the Holmedale Intake Protection Zones ... 14-12

14.2.2 Livestock Density within the Holmedale Intake Protection 
Zones ............................................................................................ 14-12

14.2.3 Percentage of Impervious Surfaces within the Holmedale 
Intake Protection Zones ................................................................ 14-13

14.2.4 Information Sources for the Vulnerability Assessment .................. 14-26

14.2.5 Limitation of Data and Methods .................................................... 14-27

14.2.6 Uncertainty of Vulnerability Assessment ....................................... 14-27

14.3 Drinking Water Quality Threats Assessment ............................................. 14-27

14.3.1 Identification of Significant, Moderate and Low Drinking Water 
Quality Threats for the Holmedale Water Treatment Plant ........... 14-28

14.4 Conditions Evaluation for the Holmedale Water Treatment Plant .............. 14-29

14.4.1 Drinking Water Quality Issues Evaluation ..................................... 14-29

14.4.2 Drinking Water Quality Issues under the Clean Water Act ............ 14-29

14.4.3 Data Sources Used to Characterize Drinking Water Issues 
under the Clean Water Act ............................................................ 14-29

14.4.4 Water Quality Issues Evaluation under the Clean Water Act ........ 14-30

14.4.5 Summary of Water Quality Issues under the Clean Water Act ..... 14-32

14.4.6 Limitations and Uncertainty for the Water Quality Issues 
Evaluation under the Clean Water Act .......................................... 14-32

14.5 Enumeration of Significant Drinking Water Quality Threats for the 
Holmedale Water Treatment Plant ............................................................ 14-32

14.5.1 Data Sources for the Enumeration of Significant Drinking 
Water Quality Threats ................................................................... 14-33

14.5.2 Limitations, Data Gaps and Uncertainty in the Enumeration of 
Significant Drinking Water Quality Threats ................................... 14-38



Grand River Source Protection Area Assessment Report 

July 29, 2025  TOC-2 

LIST OF MAPS 

Map 14-1: Holmedale Water Treatment Plant Serviced Areas .............................. 14-2

Map 14-2: Holmedale Intake Protection Zones 1 & 2 ............................................. 14-7

Map 14-3: Holmedale Intake Protection Zones 1, 2, 3 and Vulnerability 
Scoring (Map 1 of 2) ............................................................................. 14-8

Map 14-4: Holmedale Intake Protection Zones 1, 2, 3 and Vulnerability 
Scoring (Map 2 of 2) ............................................................................. 14-9

Map 14-5: Holmedale Intake Protection Zones Significant Threat Areas 
(Index Map) ......................................................................................... 14-14

Map 14-6: Holmedale Intake Protection Zones Significant Threat Areas 
(Insets 1A & 1B) .................................................................................. 14-15

Map 14-7: Holmedale Intake Protection Zones Significant Threat Areas (Inset 
Map 2) ................................................................................................. 14-16

Map 14-8: Holmedale Water Treatment Plant IPZ-1 and IPZ-2 Percent 
Managed Lands .................................................................................. 14-17

Map 14-9: Holmedale Water Treatment Plant IPZ-3 Percent Managed Lands 
(1 of 2) ................................................................................................ 14-18

Map 14-10: Holmedale Water Treatment Plant IPZ-3 Percent Managed Lands 
(2 of 2) ................................................................................................ 14-19

Map 14-11: Holmedale Water Treatment Plant IPZ-1 and IPZ-2 Livestock 
Density ................................................................................................ 14-20

Map 14-12: Holmedale Water Treatment Plant IPZ-3 Livestock Density (1 of 2) ... 14-21

Map 14-13: Holmedale Water Treatment Plant IPZ-3 Livestock Density (2 of 2) ... 14-22

Map 14-14: Holmedale Water Treatment Plant IPZ-1 and IPZ-2 Percent of 
Impervious Surfaces ........................................................................... 14-23

Map 14-15: Holmedale Water Treatment Plant IPZ-3 Percent of Impervious 
Surfaces (1 of 2) ................................................................................. 14-24

Map 14-16: Holmedale Water Treatment Plant IPZ-3 Percent of Impervious 
Surfaces (2 of 2) ................................................................................. 14-25

LIST OF TABLES 

Table 14-1:  Drinking Water System Information for the Holmedale Water 
Treatment Plant .................................................................................... 14-1

Table 14-2: Annual and Monthly Average Pumping Rates for the Holmedale 
Water Treatment Plant (m3/day) ........................................................... 14-1



Grand River Source Protection Area Assessment Report 

July 29, 2025  TOC-3 

Table 14-3: Vulnerability Score Summary for IPZ-1 and IPZ-2 of the 
Holmedale Water Treatment Plant ...................................................... 14-11

Table 14-4: Vulnerability Score Summary for IPZ-3 of the Holmedale Water 
Treatment Plant .................................................................................. 14-12

Table 14-5: Summary of Data Sources Used in the Delineation of the 
Vulnerable Areas and the Vulnerability Assessment for the 
Holmedale Water Treatment Plant ...................................................... 14-26

Table 14-6: Identification of Possible Drinking Water Quality Threats in the 
City of Brantford Intake Protection Zones ........................................... 14-28

Table 14-7: Criteria Used to Evaluate Drinking Water Quality Issues for the 
Holmedale Water Treatment Plant ...................................................... 14-30

Table 14-8: Significant Drinking Water Quality Threats for the Holmedale 
Intake Protection Zones within the City of Brantford (enumerated 
by the City of Brantford, current to May 2024). ................................... 14-34

Table 14-9: Significant Drinking Water Quality Threats for the Holmedale 
Intake Protection Zones within the County of Brant (enumerated 
by the County of Brant, current to September 2024). ......................... 14-36

Table 14-10: Significant Drinking Water Quality Threats for the Holmedale 
Intake Protection Zones within the Region of Waterloo 
(enumerated by the Region of Waterloo, current to May 2024). ......... 14-38



Grand River Source Protection Area Assessment Report 

July 29, 2025 City of Brantford — Chapter 14-1 

14.0  CITY OF BRANTFORD 

14.1 Brantford Water Treatment Plant 

The City of Brantford Water Treatment Plant (WTP) is an existing large municipal residential drinking water system, and as 
such is a Type I system as defined by the Technical Rules (MECP, 2021) (Table 14-1). The serviced areas are presented on 
Table 14-1. 

Table 14-1:  Drinking Water System Information for the Holmedale Water Treatment Plant 

DWS Number DWS Name 
Operating 

Authority 

Groundwater or 

Source water 

System 

Classification1 

Number of Users 

Served2 

220003564 
Brantford Water 
Treatment Plant 

OCWA Source water 
Large Municipal 

Residential 
104,795 

1 as defined by O. Reg. 170/03 (Drinking Water Systems) made under the Safe Drinking Water Act, 2002. 

2 sum of users served in the City of Brantford and Town of Cainsville (2023 Inspection Reports) 

The Corporation of the City of Brantford owns and operates the City of Brantford water system, which consists of one water 
treatment plant (WTP) and one water distribution system.  The WTP is a Class IV facility with a capacity of 100ML/d, and is 
staffed 24 hours a day, 7 days a week. Treatment processes consist of screening, coagulation, sand-ballasted flocculation, 
sedimentation, ozonation, biological filtration, UV irradiation, chlorination, chloramination and fluoridation. A Supervisory 
Control and Data Acquisition (SCADA) system is used for monitoring and recording various treatment process data 
throughout the plant and the distribution system. The water distribution system is a Class III system, with three reservoirs 
and pumping stations, one standalone pumping station and two elevated tanks. The water system supplies drinking water 
to approximately 104,688 people in the City of Brantford and approximately 107 people in the Town of Cainsville in the 
County of Brant (2023 Inspection Reports). Table 14-2 provides a summary of annual and monthly average flows for the 
City of Brantford WTP. 

Table 14-2: Annual and Monthly Average Pumping Rates for the Holmedale Water Treatment Plant (m3/day) 

Annual Jan Feb Mar Apr May June July Aug Sept Oct Nov Dec 

33,020 31,000 30,720 30,270 30,210 34,910 38,440 36,630 34,600 35,140 32,660 31,340 30,360 

1 Source: 2023 data from City of Brantford Drinking Water Treatment System Flow Data 



Grand River Source Protection Area Assessment Report 

July 29, 2025 City of Brantford — Chapter 14-2 

Map 14-1: Holmedale Water Treatment Plant Serviced Areas 



Grand River Source Protection Area Assessment Report 

July 29, 2025 City of Brantford — Chapter 14-3 

The City of Brantford draws raw water from the Grand River through the Holmedale 
Canal. The inlet of the canal is located immediately upstream of a small run-of-the-river 
hydraulic structure or overflow weir referred to as Wilkes Dam. The weir creates a 
backwater area approximately 1.5 to 2 metres deep and serves to direct flow from the 
Grand River into the canal. There is a control structure at the inlet of the canal that 
allows the City of Brantford to manually isolate the canal from the river, if necessary. 

Although Wilkes Dam creates a backwater condition and therefore reduces the velocity 
of the stream in the vicinity of the weir, the change in velocity is small. The intake is 
considered a Type C river intake due to the fact that the area upstream of the weir 
maintains riverine characteristics. There is constant flow in the downstream direction, 
hence the direction of the flow does not change. Also, the change in velocity is small 
enough that it does not significantly influence the flow characteristics of the river and 
therefore does not warrant a change to a Type D intake. The weir is not large enough to 
create a significant impoundment or reservoir, which would behave more like a lake and 
justify a Type D classification. The Type D classification would create a much larger 
IPZ-1, which is not justified for this intake. For these reasons, a request was made 
under Technical Rule 55.1 to have this intake classified as Type C. Appendix A 
provides a copy of the notice from the Director classifying the City of Brantford intake as 
Type C. 

For the purpose of source protection planning, the entire length of the Holmedale Canal 
was considered to be part of the intake structure and therefore part of the Intake 
Protection Zone 1 (Map 14-2). 

The vulnerability assessment, threats assessment and Issues identification is based on 
the following reports: 

• R.V. Anderson. City of Brantford, Intake Protection Zones Study. Draft Surface 
Vulnerability Report. June 11, 2010. 

• R.V. Anderson. City of Brantford, Intake Protection Zones Study. Draft Drinking 
Water Issues and Threats Report. June 28, 2010. 

14.1.1 Intake Protection Zone - 1 

Rule 61(1)(3) defines IPZ-1 as an area with a 200 metre radius semi-circle extending 
upstream from the center point of the intake and a rectangle with the length of 400 
metres and width of 10 metres extending downstream from the centre point. Due to the 
unique intake structure, the following refinements were made to the IPZ-1, as shown in 
Map 14-2: 

• A 120 metres buffer was drawn on either side of the Canal where it abuts land (as 
per Rule 62), as the Canal does not have a Regulation Limit associated with it. 

• IPZ-1 at the intake to Wilkes Dam was developed using a 200 metres radius 
semi-circle, and a 120 metres buffer where it abuts land (Rule 61). 

• A portion of this semi-circle was removed because the overland flow in parts of 
the western portion of the Brant Conservation Area drains into a channel that 
flows to the Grand River downstream of Wilkes Dam. Further, the IPZ-1 was 
slightly modified on the west-bank of the Grand River to only include a 120 metre 



Grand River Source Protection Area Assessment Report 

July 29, 2025 City of Brantford — Chapter 14-4 

buffer given the extensive floodplain in this area. The inclusion of the land within 
the Regulation limit would be substantive and include lands that naturally drain to 
the river downstream of Wilkes Dam. Further, the areas within the Regulation 
Limit are outside the direct and immediate impact zone which the IPZ-1 
represents. The exclusion of the Regulation Limit from the delineation of IPZ-1 is 
a departure of the Technical Rules. As per Technical Rule 15.1, the Director has 
provided confirmation that he agrees to this modification in the IPZ-1. The 
Director’s letter of confirmation can be found in Appendix A. 

• As per Rule 64 the 400 metre by 10 metre area downstream of Wilkes Dam was 
not included in IPZ-1 as there is a hydraulic drop over Wilkes Dam (i.e., the river 
flows over the dam). 

14.1.2 Intake Protection Zone - 2 

IPZ-2 was delineated based upon response time, dye tracer studies, and refinement of 
surrounding areas based on Rule 65 of the Technical Rules. 

The response time to a spill event was determined to be 6 hours and therefore, the 
delineation of the IPZ-2 incorporated the extent upstream for a 6-hour time of travel. 
The scenario of a raw sewage spill from a blocked sanitary trunk main was chosen for 
calculating the response time and is broken out into three steps: 

1. Identify and assess the adverse condition affecting the source water and develop 
a strategy to protect the drinking water supply. This is estimated to be 1.5 hours. 

2. Fill water storage reservoirs. This step is estimated to be 4 hours based on the 
required storage capacity, the available storage volume, and the required time to 
fill the reservoirs. 

3. Close the gates to the Holmedale Canal at Wilkes Dam. This step is estimated to 
take 0.5 hours. 

Two dye tracer studies were used to determine the travel time of the Grand River 
upstream of the WTP. The first dye tracer study was completed in 2004 by XCG from 
the Highway 403 overpass to Wilkes Dam. The second dye tracer study was conducted 
by RVA in 2006 from Bean Park in Paris to the Highway 403 overpass. The results of 
these dye tracer tests were then used to calibrate the hydraulic model, Hydraulic 
Engineering Center – River Analysis System (HEC-RAS 3.1.3), developed by the US 
Army Corps of Engineers. The model was used to provide travel times under various 